
 

 

   

 

  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

January 2020 

 
BRIDGEWATER COMPREHENSIVE 
WASTEWATER MANAGEMENT PLAN 
(CWMP) RECOMMENDED PLAN 
 
 

PREPARED FOR: 
TOWN OF BRIDGEWATER 
 
 
SUBMITTED TO: 
Executive Office of Energy and Environmental Affairs 
 
 

Environmental  Notif ication Form  



TABLE OF CONTENTS 

 

Environmental Notification Form       

Attachments: 

Attachment A: Figures 

Attachment B: Comprehensive Wastewater Management Plan (CWMP) Excerpts: 

    Section 1: Introduction & Project Background 

    Section 2: Existing Conditions 

Attachment C: Comprehensive Wastewater Management Plan (CWMP) Excerpts: 

    Section 5: Alternatives 
[...]
initial investigation and improvements status for the sewer system investigation and rehabilitation 
work. 



 

 

B-19 

 westonandsampson.com 

 
Figure 2-5 

Sewer System Infiltration Program Status 



 

 

 

B-20 

 westonandsampson.com 

As part of the CWMP planning effort, Weston & Sampson prepared a limited desktop analysis of 
wastewater flow information relative to groundwater and rainfall conditions. The results, as expected, 
show correlation of higher wastewater flows with periods of high groundwater and rain events – as 
expected for systems with infiltration and inflow impacts.  The results of this desktop analysis cannot 
be considered as reliable depictions of system flows and extraneous flow components but can be 
considered markers for areas worthy of investigation. These numbers also help to provide a general 
understanding of the nature of system flows.  
 
The desktop analysis suggested that system flows over the analyzed period (generally 2010 through 
2014) may include up to approximately 620,000 gpd of infiltration, and up to approximately 88,000 
gpd of inflow (both of these numbers represent maximum monthly flow impacts, depicted as daily 
flow rates). The definition between infiltration and inflow is limited in systems like Bridgewater’s due 
to the likely prevalence of private inflow sources – notably sump pumps. These extraneous flow 
quantities correlate to months with high groundwater and rainfall, and therefore relate to higher 
monthly flows – they are not relevant for consideration as fractions of average daily flows, nor to 
depict peak flow impacts from infiltration and inflow. Figure 2-6: Correlation of WWTF Flows to 
Rainfall and Figure 2-7: Correlation of Flow to Groundwater show the correlation of monthly WWTF 
flows with rainfall and groundwater, respectively.  The spikes in monthly flows more often than not 
correlate with wet weather events.   
 
From a cursory review of individual rainfall events over the five years of flow data reviewed, even 
when groundwater levels are low, rainfall as low as 2 to 3 inches can result in plant flow increases of 
0.3 to 0.5 million gallons in the day of (or day after) the storm event, more indicative of inflow than 
infiltration.     

 
Figure 2-6 

Correlation of WWTF Flows to Rainfall 

               



 

 

 

B-21 

 westonandsampson.com 

 
 
From a review of existing flow contributions from residential, commercial, and institutional sewer users and the 
fairly consistent daily minimum  flows over the five years of recorded flow data, it was concluded that there is a 
base line of approximately 50,000 gpd of infiltration in the Town’s sewer system, regardless of wet weather or 
seasonal groundwater elevation fluctuations.    
 
 

Figure 2-7 
Correlation of Flows to Groundwater 

 

               
 
A composite of these figures, along with further information from this desktop I/I review is included in 
Appendix D: Desktop Inflow & Infiltration Information. 

2.2.3 Existing On-Site Septic Systems 

The remaining 5,731 households (72%) are serviced by individual septic systems.  Currently, none 
of the private wastewater treatment systems in operation require a groundwater discharge permit. 
Most of the on-site systems in Bridgewater are typical septic systems with a separate septic tank and 
subsurface leaching system. The leaching systems are trenches and fields, with many of the post 
1980 systems constructed with concrete galleys, or flow diffusers. Newer systems have also utilized 
plastic infiltrator chambers. Some of the oldest systems prior to the 1950’s are simple cesspools or 
have been modified to add overflow trenches to regain leaching potential. In these cases the existing 
cesspools, even if antiquated, provide some solids settling and decomposition although not sized 
appropriately. Many systems constructed in the 1960’s and most in the 1970’s utilized a 1,000 gallon 
septic tank and a leaching filed to infiltration leachate. 
 
As of 2013, approximately sixty-five percent (755) of the on-site systems in Bridgewater had been 



 

 

 

B-22 

 westonandsampson.com 

built after 1995, when the state environmental code underwent its major revision.  The remaining 
thirty-five percent of on-site systems were built sometime before that revision and therefore may not 
comply fully with current requirements.   
 
The revisions to Title 5 in 1995 also required that sufficient land area be provided for each residential 
home site in nitrogen sensitive areas to ensure that the nitrogen loading was not excessive. The 
regulations require that a minimum of 10,000 square feet of land be provided for each bedroom within 
designated aquifer protection area. This requires new house lots with four bedroom designs to have 
a minimum lot size of 40,000 square feet or almost an acre. While this restriction has limited the 
expandability of some homes, those undersized properties in existence before 1995 are exempt from 
the limitations but cannot expand beyond the current number of bedrooms. Existing lots that do not 
have the land area to support the bedrooms can also install septic systems with advanced 
denitrification or place a development restriction on other land within the same aquifer district to 
alternatively meet the one bedroom per 10,000 square foot limit. These restrictions are recorded in 
the Plymouth County Registry of Deeds and benefit the property for perpetuity.  
 
There currently are several Nitrogen Loading Restriction parcels in the Town of Bridgewater. The 
Bridgewater Zoning Regulations allow for several residential zones with different lot sizes. Residential 
A (one acre) which now includes areas once listed as Residential B (half acre). This zone (Residential 
A/B) now requires a full acre of land area, therefore, a four bedroom home is possible in nitrogen 
sensitive areas located within the Residential A/B zone. Many half acre house lots created when the 
Residential B zone was in effect are exempt from compliance with nitrogen loading regulations. The 
other residential zones (Residential C and D) allow for construction of single family houses on 18,500 
square feet of land and duplexes on 30,000 square feet. In areas such as High Street, the Aquifer 
Protection District restricts construction to the zoning minimum unless a denitrification system or 
nitrogen credit is provided to meet the nitrogen loading limitation. 
 
Further analysis of this compliance question was completed for the Needs Assessment, which is 
discussed in upcoming sections of this CWMP. 

2.2.4 Existing Sewer Pump Stations 

The Bridgewater Sewer Department operates eight (8) existing town-owned and operated pump 
stations that transmit the centralized wastewater from the sewered areas of town to the Wastewater 
Treatment Facility.  These pump stations vary in design and age with the oldest station installed circa 
1988.  As the centralized system has expanded and development in more distant areas of town has 
occurred, the Sewer Department has incurred the responsibility for some stations that were 
constructed by private developers. There are also seven (7) privately owned and operated pump 
stations in the Town.  Table 2-2 lists the existing wastewater pump stations. 
 

Table 2-2 
Existing Wastewater Pump Stations 

Existing Wastewater Pump Stations 

Town-Owned Private 

Water Street Pump Station1 Lakeside Pump Station (private) 

High Pond Estates Pump Station1 Bedford Street Pump Station (private) 

Wally Kruger Pump Station1 Kingswood Park Pump Station (private) 

Harvest Lane Pump Station1 Hemlock Drive Pump Station (private) 

Dartmouth Road/College Park Pump Station1 Mt. Prospect Pump Station (private) 



 

 

 

B-23 

 westonandsampson.com 

1 Based on available information, these six of the existing wastewater pump stations were last 
evaluated in 2004 to document components of the stations and determine the estimated replacement 
value for property insurance purposes. 
 
As part of this CWMP effort, the Town-owned pump stations were visited to document the current 
visual conditions.  A description of each station with field observations is included in the full CWMP. 
 
[Sections 2.2.4.1 – 2.2.4.6 not included in this excerpt for brevity. These sections detail the operations 
at current pump stations in Bridgewater.] 

2.2.5 Existing Wastewater Treatment Facility 

The Town of Bridgewater owns and operates a Wastewater 
Treatment Facility (WWTF) located on Morris Avenue in 
Bridgewater.  This facility was most recently upgraded in 1987 and 
has an average daily flow (ADF) design capacity of 1.44 MGD of 
municipal wastewater.  The WWTF is also designed to accept and 
treat up to 20,000 GPD of septage from Bridgewater.  The WWTF 
is designed to provide secondary biological treatment with 
nitrification through attached growth process, and includes the 
following unit processes: 

• Septage Receiving and Storage; 

• Headworks with Preliminary Treatment, including Sewage 
Grinding and Grit Removal; 

• Primary Settling; 

• Secondary Treatment by Rotating Biological Contactors 
(RBCs);  

• Secondary Clarification; 

• Effluent Disinfection; and 

• Sludge Storage, Dewatering, and Composting. 
 
Wastewater influent enters the headworks, passes throw a 
comminutor (sewage grinder) to an aerated grit chamber.  Flow is 
then split and enters two primary clarifiers to remove suspended 
solids and scum.  Here, ferric chloride is added for phosphorus 
precipitation. The primary clarifier effluent is pumped to a series 
of 14 RBCs, arranged in three stages, to remove BOD and ammonia.  Following this biological 
process, wastewater flows by gravity to the two secondary clarifiers for separation of biological solids 
from effluent.  Finally, effluent passes through the chlorine contact chamber where chlorine gas is 
used for disinfection, followed by dechlorination with sulfur dioxide.  Treated effluent is discharged 
via a 20-inch diameter outfall pipe to the Town River which runs along the western side of the WWTF 
site.  The above figure shows an aerial view of the WWTF site.   
 
Sludge (primary and secondary) produced in the treatment process is stored in the sludge storage 
tank and blended before it is dewatered on two belt filter presses (BFP). Filtrate from the dewatering 
process is returned to the biological treatment process, and dewatered biosolids are composted using 

Route 104 Pleasant Street Pump Station1 Heather Lane Pump Station (private) 

Elm Street Pump Station Fireworks Circle Pump Station (private) 

Elm St/Claremont Pump Station  

Existing Wastewater Treatment Facility 
 



 

 

 

B-24 

 westonandsampson.com 

the aerated static pile method. The final compost product is a high quality, Type 1 biosolid suitable 
for reuse and land application.    
 
A series of excerpted drawings from the WWTF upgrade project, showing the locations of these 
processes, and a process flow diagram for the facility are included in Appendix C: Existing System 
Maps by Dufresne- Henry April, 2004. 

2.2.6 NPDES Permit Limits 

The Town of Bridgewater is authorized to discharge treated wastewater from the WWTF to the Town 
River under a National Pollutant Discharge Elimination System (NPDES) permit.  The CWMP 
planning process was completed while the plant operated under an existing permit that was issued 
by EPA on December 30, 2003. This existing permit  is included in Appendix E: Existing (2016) and 
Old NPDES Permit for WWTF (2003).  This permit regulates flow, BOD5, TSS, pH, Dissolved Oxygen, 
Settleable Solids, Fecal Coliform, Total Residual Chlorine, Total Phosphorus, Total Copper, three 
forms of nitrogen, and acute and chronic toxicity.  Table 2-3: Original (2003) NPDES Permit Limits 
presents a summary of the monitoring requirements included in the former permit for the facility. 
 

Table 2-3 
Original (2003) Existing NPDES Permit Limits 

 

Effluent 
Characteristic 

Discharge Limitation 
Measurement 
Requirement Average 

Monthly 
Average 
Weekly 

Maximum 
Daily 

Flow (MGD) 1.44  Report Continuous Recorder 

BOD5 (mg/L) 
(lbs/day) 

20 
240 

30 
360 

Report 
2x/week, 24 hour 

composite 

TSS (mg/L0 
(lbs/day) 

20 
240 

30 
360 

Report 
2x/week, 24 hour 

composite 

pH (S.U.)   6.0-8.3   1/Day, Grab 

Dissolved Oxygen 
(mg/L) 

>= 5.0   
1/Day, Grab 

Settleable Solids 
(ml/L) 

0.1 0.1 0.3 
1/Day, Grab 

Total Copper (ug/L 
11  15 

1/Month, 24 hour 
composite 

Whole Effluent 
Toxicity 

Acute LC50 ≥ 100% 
Chronic C-NOEC ≥ 45% 

4/year, 24 hour 
composite 

Only from April 1 – October 31: 

Fecal Coliform 
(cfu/100) 

200 400 400 
2x/week, Grab 

 

Total Residual 
Chlorine (ug/L) 

24  42 
1/day, Grab 

Total Phosphorus 
(mg/L) 
(lbs/day) 

1.0 
12.0 

  
1x/week, 24 hour 

composite 

Ammonia Nitrogen 
(mg/L) 

3.0 
36.0 

  
1x/week, 24 hour 

composite 



 

 

 

B-25 

 westonandsampson.com 

Effluent 
Characteristic 

Discharge Limitation 
Measurement 
Requirement Average 

Monthly 
Average 
Weekly 

Maximum 
Daily 

(lbs/day) 

Total Kjeldahl 
Nitrogen 
 (mg/L) 
(lbs/day) 

Report  Report 

2/x Month, 24 hour 
composite 

NO2/NO3 
(Nitrite/Nitrate) (mg/L) 
(lbs/day) 

Report  Report 
2x/Month, 24 hour 

composite 

Only from November 1 – March 31: 

The permit requires monthly reporting only in the winter season for Total Phosphorus, Ammonia 
Nitrogen, Total Kjeldahl Nitrogen, and Nitrite/Nitrate.  

 
The existing permit also includes requirements to operate and maintain the collection system, 
including reducing infiltration and inflow, and statutory conditions for sludge quality. 
 

2.2.6.1 WWTF Permit Limit Compliance  

After reviewing the monthly DMR data for the years of 2010-2012, it was determined that there were 
only a few occasions where the discharge limits were exceeded. The reported exceedances are as 
follows:  

• March 2010, BOD5 exceeded the permissible limit of 20 mg/L by 1 mg/L 

• April 2010, Ammonia Nitrogen exceeded the permissible limit of 3.0 mg/L by 3.2 mg/L  

• December 2010, Copper exceeded the permissible limit of 35 ug/L by 8 ug/L 

• December 2011, Copper exceeded the permissible limit of 35 ug/L by 3 ug/L 

2.2.6.2 Newly Issued NPDES Permit for the WWTF 

A preliminary draft NPDES permit was provided to the town for discussion during a site visit in 2013, 
and a new draft NPDES permit was issued to the facility in May of 2015.  The new draft permit 
included significant changes – principally related to nitrogen and phosphorus limits, and these new 
requirements are discussed further in Section 4 of this report. 
 
Following issuance of the draft of this CWMP to the Town, the EPA issued a new final permit for the 
WWTF, dated September 30, 2016.  Table 2-4: New (2016) Existing NPDES Permit Limits, presents 
a summary of the monitoring requirements included in the newly issued permit for the facility. A copy 
of this new permit is also included in Appendix E: Existing (2016) and Old NPDES Permit for WWTF 
(2003). 
 
  



 

 

 

B-26 

 westonandsampson.com 

 
 

Table 2-4 
New (2016) Existing NPDES Permit Limits 

 

Effluent 
Characteristic 

Discharge Limitation 
Measurement 
Requirement Average 

Monthly 
Average 
Weekly 

Maximum 
Daily 

Flow (MGD) 1.44  Report Continuous Recorder 

BOD5 (mg/L) 
(lbs/day) 

20 
240 

30 
360 

Report 
2x/week, 24 hour 

composite 

TSS (mg/L0 
(lbs/day) 

20 
240 

30 
360 

Report 
2x/week, 24 hour 

composite 

pH Range (S.U.) 6.5-8.3   1/Day, Grab 

Total Residual 
Chlorine (ug/L) 

24  42 1/day, Grab 

Total Copper 
(ug/L) 

35  46 
1/Month, 24 hour 

composite 

Whole Effluent 
Toxicity 

Acute LC50 ≥ 100% 
Chronic C-NOEC ≥ 45% 

4/year, 24 hour 
composite 

Only from April 1 – October 31: 

Dissolved Oxygen 
(mg/L) 

Not less than 6.0 1/Day, Grab 

Escherichia Coli 
(cfu/100) 

126  409 
2x/week, Grab 

 

Total Phosphorus 
(ug/L) 

200  Report (mg/l) 
1x/week, 24 hour 

composite 

Ammonia Nitrogen 
(mg/L) 
(lbs/day) 

3.0 
36.0 

  
3x/week, 24 hour 

composite 
[...]
parcels, where options are not required based on defined needs.   
 
Groundwater disposal is becoming more common in Massachusetts for collected wastewater from 
communities and significant developments. The groundwater disposal option involves the discharge 
of highly treated effluent from a wastewater treatment facility into an infiltration bed or subsurface 
distribution system, designed to handle the design year flows.  For purposes of this discussion, the 
location of the discharge may be considered independent of the location of the treatment facility since 
the treated effluent could be transmitted by pressure main to the infiltration system. 
 
The requirements for groundwater discharge of wastewater are outlined in the state laws pertaining 
to the Groundwater Discharge Permit Program (314 CMR 5.00 and 6.00) – this program generally 
covers discharges of 10,000 gpd or more to the ground.  The principal constituents of concern for 
groundwater discharges are pathogens and nitrogen.  Traditionally, the need to remove nitrogen has 
been a disadvantage for groundwater discharge options, but recent changes requiring low levels of 
effluent nitrogen and phosphorus in surface discharges make groundwater disposal a more 
reasonable alternative. 
 
Potential sites for use as a groundwater disposal site must be comprised of sandy or gravely soils 
that exhibit moderate infiltration rates.  Sites, which contain poor soil permeability, high groundwater 
levels, and ledge inhibit the downward flow of water and are generally unacceptable.  Soil properties 
can be improved by excavation and amending the soils in the discharge area or mounding the 
infiltration beds.  Soils with slight or moderate limitations for wastewater disposal are considered 
acceptable for effluent beds.  The groundwater discharge option is also restricted by discharge 
standards, which prohibit anti-degradation of the groundwater and therefore require a strict level of 
treatment prior to discharge.   
 
In general, groundwater discharge may be an option for Bridgewater if additional capacity is needed 
at the WWTF and an increase in the NPDES surface water discharge permit cannot be obtained.  



 

 
C-19 

 westonandsampson.com 

This option also remains viable for individual properties and smaller developments in town.    
 
5.4.3 Regional Treatment and Disposal 
Several communities in the Bridgewater area have their own wastewater systems – the largest in the 
region are the Brockton and Taunton systems, neither of which are direct abutters to Bridgewater.  
The Town of Raynham is a member community in the Taunton wastewater system, and a very small 
number of properties in Bridgewater are connected to this system along the Raynham border.  In 
addition, the Town of Middleborough has its own wastewater collection and treatment system, but 
the Middleboro sewer system is remote from areas of development in Bridgewater.   
 
Regional disposal options are limited in town, as there are no other large systems with infrastructure 
near the town’s needs areas.  In general, this option should be reserved for small properties located 
along the Raynham border, where other options are not feasible. 
 
5.4.4  Treatment and Disposal via Beneficial Reuse 
Historically, treated effluent is discharged either to a surface water body or to the ground with 
percolation through the soil to the groundwater.  Another option is to reuse the wastewater for non-
potable needs.  The State of Massachusetts and some communities have adopted policies on 
wastewater reuse in an effort to conserve valuable water resources and provide a means for the 
disposal of treated effluent.  One common approach to beneficial reuse is to recharge aquifers 
through groundwater discharge – this practice is considered indirect reuse. 
 
Direct reuse of highly treated effluent is also permissible in certain areas and is seeing more common 
application. Typical methods of reuse include outside watering applications in landscaping and 
agriculture and inside recycling for use as toilet water. Commercial and industrial facilities in 
Massachusetts have demonstrated the effectiveness of these systems. 
 
A properly developed wastewater reclamation program can provide valuable benefits to both the 
municipality and the water/wastewater system users. With proper treatment, reclaimed wastewater 
demonstrates minimal health risks, while providing the community with a solution to their wastewater 
disposal problem.   
 
Unfortunately in New England, systems that rely primarily on landscape watering for effluent reuse 
must often be supplemented with a permanent disposal option (such as surface or groundwater 
disposal) for use in winter months. 
 
Effluent reuse options tend to present themselves with larger facilities which are industrial and 
institutional in nature.  In these cases, controls on the water quality and use can be better 
implemented.  Based on the more stringent effluent quality currently being required in the Bridgewater 
WWTF discharge permit, the town should keep the option of possible effluent reuse open for future 
discussion. 

5.5 Wastewater Treatment Facility Alternatives 

The discussion of alternatives to address the defined needs at the Bridgewater WWTF is separated 
into two primary parts – the overall process alternatives, focused on meeting the future permit 
conditions, and some individual process area discussions, needed to address specific issues with 
facilities or unit operations. The magnitude of the overall process considerations takes precedence 
over the options for individual areas and systems, and as such overall process alternatives are 
presented first in this discussion. 



 

 
C-20 

 westonandsampson.com 

5.5.1  WWTF Process Alternatives Screening 

The evaluation of the Bridgewater WWTF has identified needs in a number of areas that must be 
addressed.  The major considerations for the WWTF relate to: 

1. Condition, modernization and efficiency, 
2. Treatment capacity (flows and loads), and  
3. Ability to meet future permit limits.   

 
As discussed in the needs development section of this report, major and minor changes to the permit 
are expected.  By far, the most significant change is the stricter effluent nutrient limits. The new draft 
NPDES permit conditions proposed by EPA include a lower limit on effluent total phosphorus (P) of 
0.2 mg/l, as compared to the current seasonal phosphorus limit 1.0 mg/l.  The new permit also 
includes a new limit on effluent total nitrogen (TN) of 60 pounds per day, which is based on a 
concentration of 5.0 mg/l of total nitrogen at the plant design flow of 1.44 mgd.  This compares to the 
current permit, which provides no total nitrogen limit, but includes a seasonal ammonia limit of 3.0 
mg/l.  As currently designed, the facility is not capable of meeting these new lower effluent nutrient 
limits. The existing WWTF process currently typically achieves effluent TN levels between 25 and 30 
mg/l, but only has the ability to nitrify and therefore effluent inorganic nitrogen levels are not 
controllable.  
 
The facility currently meets the seasonal (summer) phosphorus limit consistently by feeding ferric 
chloride (FeCl). Significant capital improvements will be required to allow the facility to meet the new 
nutrient limits as proposed by EPA.   
 
There are a number of different processes available that can, when properly applied, provide 
increased nitrogen and/or phosphorus removal at the Bridgewater WWTP.  These include both 
physical/chemical and biological treatment methods each having their own advantages and 
disadvantages depending on various site constraints such as available space, compatibility with 
existing processes and ability to meet the specified permit limits.  This section provides a brief 
description of the available processes, preliminary thoughts on their possible implementation 
approach, and a qualitative discussion of both general and site specific advantages and 
disadvantages. 
 
5.5.1.1 Phosphorus Removal Technologies 
Phosphorus removal technologies generally fall into two basic process categories: physical/ chemical 
and suspended growth biological phosphorus removal.  There are several variations of 
physical/chemical removal, while enhanced biological phosphorus removal is generally limited to the 
anaerobic selector process.  These processes are not mutually exclusive and the various options are 
discussed further below.  
 
Chemically Enhanced Primary Treatment (CEPT) Process  
CEPT is a somewhat generic term that refers to the use of one or more chemical additions to the 
wastewater stream prior to the primary clarifiers.  The chemicals can serve several functions 
depending on the overall treatment goals.  In the case of Bridgewater, this includes enhancing solids 
capture and precipitation of soluble phosphorus providing removal of both particulate as well as 
soluble phosphorus in the raw waste stream.   
 
The two most commonly used chemicals for precipitation of soluble orthophosphate are iron salts 
(typically ferric chloride) and aluminum sulfate (Alum).  These chemicals combine with soluble 
orthophosphate in the wastewater to create the insoluble metal-orthophosphate precipitate.  They 
also, however, form other precipitates most notably the associated metal-hydroxide.  The formation 



 

 
C-21 

 westonandsampson.com 

of this ancillary precipitate increases the dose of the chemical required beyond that for 
orthophosphate precipitation alone, which in turn increases the amount of primary sludge produced.  
Chemical sludge production, increases in total sludge, typically ranges from 10% to as much as 30% 
of that without chemical addition.  These chemicals also act to improve the coagulation, flocculation 
and removal of particulates in the wastewater in the primary clarifiers.  This can significantly reduce 
the load not only of phosphorus but also solids, Biochemical Oxygen Demand (BOD) and particulate 
organic nitrogen on the downstream treatment process.  The formation of the precipitates and 
enhanced capture of exiting particulates in the waste stream can significantly increase total primary 
sludge production and reduce total secondary sludge production.  The resulting shift in sludge blend 
ratio and the nature of the chemicals themselves will have an effect on solids handling process 
including thickening, dewatering and composting.  An increase in primary sludge fraction often 
improves dewaterability (as does ferric addition). Alum sludge, on the other hand, has a tendency to 
be less amenable to dewatering.   
 
The incorporation of a small amount of polymer together with a metal salt can further improve solids 
capture providing as much as 60% BOD and 80% TSS removal with phosphorus removal potential 
in a similar range.  In fact, in some instances phosphorus removal can be so effective as to result in 
a nutrient limitation in the downstream biological process, although this is not common and fairly easy 
to control. Typically CEPT is designed to provide a bulk reduction of phosphorus with polishing to 
effluent levels provided later in the process stream.  Regardless, chemical precipitation alone may 
not reliably achieve the required effluent phosphorus limits proposed. 
 
Capital improvements necessary to implement CEPT are generally rather modest requiring a fairly 
simple chemical storage and feed system with containment.  Small chemical metering pumps would 
feed the chemical from liquid chemical storage tanks into a carrier water stream that is then injected 
into the wastewater flow upstream of the primary clarifiers.  Alum can be obtained as an anhydrous 
powder that must then be mixed with water to provide the feed solution.   The specific addition point 
is not too critical but should provide flash mixing followed by some flocculation/coagulation time to 
maximize effectiveness.  Plant influent pumps or primary influent channels/piping can provide 
adequate mixing with flocculation and coagulation time provided in the primary clarifier influent stilling 
well.  Polymer (when used) is typically injected in a dilute solution immediately prior the flocculation 
point.  In the case of Bridgewater, with the current gravity influent flow to the primary clarifiers, 
chemical could be added to the influent manhole to provide mixing, with polymer (if needed) injected 
further downstream and coagulation/flocculation in the primary clarifiers.  If influent flow pumping is 
moved ahead of the primary clarifiers (as is being considered), then these additions of chemicals 
could be done at the forward flow pump station. 
 
Enhanced Biological Phosphorus Removal (BioP) Process 
Enhanced Biological Phosphorus Removal is a suspended growth activated sludge process that 
incorporates an anaerobic selector zone ahead of the conventional aerobic activated sludge zone.  
The incorporation of this selector zone creates an alternating anaerobic-aerobic environment for the 
recycled activated sludge organisms that promotes the uptake and storage of phosphorus by the 
organisms in excess of that required for normal cell growth, referred to as “luxury uptake”.  This 
biologically stored phosphorus is removed via the waste activated sludge.  The viability and 
effectiveness of the process is dependent on (among other things) the amount of readily available 
soluble organic matter in the influent waste stream.   
 
The BioP process is only applicable to suspended growth systems because fixed film systems cannot 
provide the anaerobic/anoxic cycles and sludge wasting in such a manner as to allow for wasting of 
phosphorus rich organisms.  There are facilities that operate in a hybrid fixed-film/activated sludge 



 

 
C-22 

 westonandsampson.com 

configuration that can provide the requisite conditions for the suspended growth organisms to support 
BioP removal, but these processes are not common. 
 
Because this process does not rely on chemical additional and precipitate formation, it does not 
significantly increase sludge production the way the CEPT or other chemical treatment options do.  
However, as a suspended growth process it typically will produce more sludge than the existing RBC 
process.  Furthermore, even under the best of conditions the BioP process alone cannot be expected 
to reliably produce an effluent total phosphorus level significantly less than 1 mg/l.  Therefore, a post 
biological treatment chemical addition polishing step would also be required to achieve the proposed 
effluent total P limit.  As previously noted, chemical precipitation of phosphorus does increase sludge 
production, although when used as a polishing step for the BioP process the chemical requirements 
and sludge production are considerably less than that for a CEPT process. 
 
Capital improvements necessary at Bridgewater to employ the BioP process would include at a 
minimum (if the RBC process were to be employed) the implementation of a hybrid fixed 
film/suspended growth activated sludge process.  It is likely that it would also require additional 
secondary clarification capacity to capture the new suspended growth biomass as well as a return 
activated sludge pumping system to recycle the biomass to the treatment tanks.  It is also likely that 
it would require additional process tankage to establish the anaerobic selector.  Alternately, it is more 
probable that if BioP is to be employed, the secondary treatment RBC process would be replaced in 
its entirety with a suspended growth BioP process.  In either case, a chemical addition polishing step 
would be required to achieve the proposed effluent limits.  Regardless of the approach, employing a 
BioP process at Bridgewater would require major capital improvements to the existing facility. 
 
Chemical Precipitation with Increased Dosage, using Current Secondary Treatment Process 
The basic concept of chemical precipitation was discussed previously under the CEPT process 